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916G 661 1X/0

NOTES:

1)Refer to installation and operating instruction (fig.8) for Intermadule Assembly.
2)Refer to installation and operating instruction (fig.5) for the Assembly of the

lower module and base.
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19 | GB93-87 Spring 32 | Zn Plated
18| 6B93-87 Spring \ 4 7n Plated
17|0B97.1-85 Washer 10 4 7n Plated
16|GB97.1-85 32 | Zn Plated
1h|GB97.1-85 100 SS
14|cB6170-86 32 | Zn Plated
13|6B6170-86 Nut M8 4 | Zn Plated
12|GB5783-86 Bolt M10X30 32 | Zn Plated
11|6B5783-86 Bolt M8X16 4 /n Plated
10|cB5783-86 Bolt M8X25 96 | SS
9 | CZXT912.003 Cell Numerals 1Set
8 | CZXT831.002 Inner Shield Plate 2
71c Base 2
6c Inter—tier Connector 49 Solid
5| czxT851.147 Main Terminal Connector 2 Solid
4 | CZXT651.140 Inter—r nnector
3| C2x1872.014 Outer Shield Plate 2
2 | CZXT658.000 Insulating Bracket 2
1| CZXT321.056 GT56-800L MODULE 8
No| Code Parts Description Qty. |[Remarks

28y CZXT199.516
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